

T E S T C E R T I F I C A T E

CT-2117062-2019/12/19-01

Product:	Product name	PF glued flat plywood; Plywood FSF + Fire-retardant; 3 - ≤ 30 mm
	Product type	Plywood acc. EN 636
	Sample number	1
	Thickness	18 mm
	Batch number	NW 24C

Manufacturer: Plywood Plant "Vlast Truda"
Pereulok Schirokij 31
442150 Nizhny Lomov

Evaluation based on

- German Chemical Prohibition Ordinance (ChemVerbotsV) §1(3) dated 2017-01-20 in connection with the "Bekanntmachung analytischer Verfahren..." published on 26 November 2018, BANz AT 26.11.2018 B2
- IKEA Specification IOS-MAT-0181; Version no: AA-2183046-1 dated 29 May 2019

Test method: Chamber test method EN 16516;
Chemical analysis method: DNPH - method

Report: Test report 2117062/2019/1/E1-2020 dated 04 December 2019

Test results and Evaluation:

Sample	Formaldehyde release EN 16516		German ChemVerbotsV Requirements fulfilled				IKEA IOS-MAT-0181	
	ppm	µg / m ³	up 31.12.2019		from 01.01.2020		Requirements fulfilled	
			Yes	No	Yes	No	Yes	No
1	0.02	30	<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>

Dresden, 19 December 2019

Head of laboratory



Engineer in charge